
 

Bangladesh PaCT: 

Partnership for Cleaner Textile

IN DEPTHCLEANER PRODUCTION A

 

Zirani Bazar, BKSP

DEVELOPMENT 

 
819, AntrikshBhawan, 22 Kasturba Gandhi Marg, New Delhi 
Tel.: +91 11 4079 1100 Fax : +91 11 4079 1101; 

 
Supported By 

PaCT:  

Partnership for Cleaner Textile 

 

CLEANER PRODUCTION ASSESSMENT REPORT

Prepared for 

ProbirSarkar 

Executive Director 

 

IRIS Fabrics Ltd. 

BKSP, Kashimpur, Gazipur, Bangladesh

Date : June’2016 

Prepared&Submitted by  

EVELOPMENT ENVIRONERGY SERVICES LTD 

  
819, AntrikshBhawan, 22 Kasturba Gandhi Marg, New Delhi -110001 
Tel.: +91 11 4079 1100 Fax : +91 11 4079 1101; www.deslenergy.com 

SSESSMENT REPORT 

Gazipur, Bangladesh 
[...]
Total Number of Stenter machines Numbers 1 

Machines operational Numbers 1 

Assuming moisture content before drying % 80 

Estimated reduction in moisture  % 60 

Total production capacity of Stenter Tons /day 10 

Estimated reduction in moisture Tons/day 2 

Reduction in thermal energy required to evaporate the 
moisture 

M kcal /day 1.1 

Reduction in Equivalent NG fuel consumption @ 8930 Kcal 
and 80 % eff. 

nm3/day 154 

Operating Days  Days 300 

Savings of annual NG fuel  nm3/annum 46,193 

Monetary saving in fuel cost @ 6.04 BDT Million 
BDT/annum 

0.279 

Estimated Investment for replacing  rubber rollers   and 
moisture indicator 

 M BDT 0.4 

Simple payback Months 17 

Annual reduction of GHG emission Tons/annum 99.5 

 

Action Plan 

Item Action 

Initial trials Initial trials can be taken on machine by checking performance of rubber 

roller  by regrinding/ recoating and then replacing by new 

Maintenance Existing rubber mangles need annual maintenance by regrinding 

Procurement From local service providers /  vendors 

Installation As per vendor’s instruction 

Costing Estimated : 300,000 BDT for rubber rollers 

Estimated: 100,000 BDT for moisture meter 

Project Specific 

Baseline Parameters 

No of Stenter machines -1 

Operating days – 300, Present production capacity of one Stenter – 10 

Tons/day 

 

Baseline  



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

48 

Implication, If any & 

precaution 

None 

Social Benefits Reduced NG fuel consumption, reduced CO2 emission 

3.5 Water & Watertreatment Scenario 
Water balance diagram for IFL is shown in Annexure3 

3.5.1 Water and WTP (Water Treatment Plant) - Installation 

Four submersible pumps are installed by IFL to meet water requirement of process, boilers and domestic 

use. Installation details of submersible pumps are tabulated hereunder. 

 
Table 30: Submersible Pump Details 

Parameters Unit  Submersible 
Pump-1 

Submersible 
Pump-2 

Submersible 
Pump-3 

Submersible 
Pump-4 

Make - SIGMA (India) SIGMA (India) ZAEDA (India) ZAEDA (India) 

Model - - - - - 

Flow Rate m3/hr 150 150 - - 

Head m 21.3 21.3 21.3 21.3 

Motor Rating kW 30 30 4 4 

RPM rpm 2845 2845 - - 

 

Water treatment plant details are summarized hereunder. 

Table 31: WTP Plant Details 

Parameters Unit  WTP-1 WTP-2 

Make - SIGMA (India) SIGMA (India) 

Model - Mega G 65-160 Mega G 65-160 

Production Capacity m3/hr 150 150 

Storage Capacity m3 - - 

Number of Storage Tanks Number 1 

 

Apart from the above pumps IFL has also installed pumps for the water distribution system. Details of 

the water distribution pumps are tabulated hereunder. 

Table 32: Water Distribution Pumps 

Parameters Unit  Booster Pumps Boiler Feed Water 
Pumps 

Generator Cooling 
Water Pumps 

Make - SIGMA (India) Ground Foss - 

Model - DPVF 65-30 - - 

Flow Rate m3/hr - - - 

Head m 27.6 - - 

Motor Rating kW 7.5 11 15 

RPM Rpm 2850 - - 

Quantity number 6 2 3 

 



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

49 

Observations: 

a. Performances of some of the pumps were evaluated by simultaneous measurement of flow, 

head & power.  

b. Measured parameters and the derived efficiency of the pumps are mentioned hereunder; 

Table 33: Pump Performance 

Parameters Unit WTP Raw Water 
Pumps 

Submersible Pump 
(Garden) 

Submersible 
Pump#1 

Submersible 
Pump#2 

Design Flow  m3/hr 100 - 150 150 

Design Pressure  M 35 - 21.3 21.3 

Motor RPM Rpm 2900 - 2845 2845 

Motor  kW 18.5 - 30 30 

Measured Flow  m3/hr 143 12 144 168 

Measured Head  M 53 25.1 24.2 24.1 

Measured Power  kW 32.9 (3 pumps) 3.0 24.4 26.1 

Efficiency  % 73.7 32.1 45.8 49.6 

 

c. Efficiency of submersible pumps is poor. 

d. Efficiency of WTP pumps are satisfactory. 

Recommendation:  

a. Replacement of existing submersible pumps by energy efficient pump. 

b. New submersible pumps shall have efficiency of 65%. 

 

3.5.2 Water generation, distribution – Consumption 

Water generation data for raw water and soft water for last one year is collected and summarized in 

annexure. Ground water generation data, soft water generation data and water consumption data are 

shown inAnnexure4. 

 

 

 

 

 

 

 

 

 



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

50 

 

4 Effluent Treatment Plant (ETP) 
The treatment system is based on biological oxidation. The scheme comprises of manual screen, lifting 

sump, mechanical fine screen, storage tank, neutralization, distribution chamber, oxidation tank & 

secondary clarifier and sludge management in the form of sludge thickener& filter press. The design 

capacity of the plant is 1600 m3/day. Considering future expansion management has planned to install 

addition new ETP of capacity 2800 m3/day. 

 

Schematic block diagram of ETP is shown hereunder for simple understanding.  

 

Figure 10: Schematic diagram of ETP plant 

  



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

51 

4.1 ETP design detail 
Design capacity of effluent treatment plant: 1600 m3/day 

Present operational load: 1440 m3/day 

 

FIELD OBSERVATIONS: 

o Overall condition of plant is good. 

o Chemical dosing maintained properly. 

o Proper log sheet & records has been maintained. 

o It is recommended to use nutrients for better growth of microorganism in the biological 

treatment system. 

Design details of ETP plant is attached as Annexure5. 

4.2 Inlet and outlet effluent quantity and quality test certificate records 
Outlet effluent quantity and quality parameters tested by IFL on different days along with standard 

norms for effluent in Bangladesh –ECR (Environment Conservation Rules) 1997 mandated by 

Government of People’s Republic of Bangladesh, Ministry of Environment & Forest. 

Table 34: ETP quantity & quality test report 

Sl. No. Parameters Inlet to ETP Treated effluent 

1 PH 9.0-10.3 7.87-8.12 

2 Colour Various Slightly coloured 

3 Temperature ( deg. C) 35 30-33 

4 Suspended solids ( mg/lit) NA 30 

5 Dissolved solids ( mg/lit) 2700-2930 1500 

6 COD ( mg/lit) 530-925 22-85 

7 BOD ( mg/lit)  174-300 7-28 

4.3 Metering facility for effluent inlet and outlet 
One electromagnetic flow meter is installed at neutralized effluent pumping line& another mechanical 

flow meter at outlet discharge point. Metering details of ETP plant are mentioned hereunder. 

Table 35: ETP water flow meters 

Sl. No. Location Type 

1 Inlet( neutralized effluent out) Electromagnetic flow meter 

2 Outlet Mechanical flow meter 

3 Any other location  No flow meter 

4.4 Metering facility at other location 
All major users of fresh water should be having water flow meter e.g. Dyeing, Washing, Boiler, 

Administrative office block, toilet and wash lines etc. to have proper control of ETP operation and 

chemical dosing.  

It is also recommended to install the air flow meter at various locations to monitor air flow quantity to 

respective units. 



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

52 

4.5 Segregation of effluent steam 
There is no segregation of effluent from various sections like softening plant, boiler blow down and 

effluent generated from various wet process. 

It is recommended to segregate the effluent with high contamination like dyeing process can be treated 

biologically. Other less contaminated effluent can be treated with minimum chemicals and tertiary 

treatments to reduce ETP chemical used. 

4.6 Sewage generation &treatment facility 
There is no record of exact quantity of sewage generated. It is recommended to bring the waste water 

from toilet flushing, canteen etc. at ETP and can be treated in the biological system. This will save the 

addition of nutrient for biological system.  

4.7 Chemicals dosing practices in ETP 
Various chemicals dosing in ETP along with quantity is summarized hereunder. 

Table 36: Chemical Dosing in ETP 

Chemicals Location Quantity (kg/day)  

Acid   Neutralization tank 225 

De-foaming agent Oxidation tank 4.5 

De-coloring agent  Lamella Clarifier 100 

Urea Oxidation tank Not used 

DAP Oxidation tank Not used 

Dewatering polyelectrolyte Sludge management Not used 

 
Recommendations: 

1. It is recommended to check day to day basis incoming effluent parameters like temperature, pH, 

color, COD, BOD &DO etc to decide the required chemical dosage. 

2. Dosing of Nutrient like DAP & Urea for healthy growth of microorganism. 

4.8 Recovery of Salt and Reuse of water 
There is no salt recovery from effluent water at present. It is recommended to have a salt recovery at 

source; it can reduce additional chemical consumption at ETP. 

The treated effluent can be reused for certain applications like primary washing, car washing & 

gardening purpose etc. It can reduce use of fresh water consumption and overall reduction of hydraulic 

load on ETP. 

4.9 Disposal of sludge and hazardous chemicals 
The ETP biological dewatered sludge is stored in storage area and disposed to nearby open land. It is 

also recommended to maintain sludge generation record on day to day basis. 

 

4.10 Critical findings and recommendations 
Table 37: ETP Findings 

Equipment Findings Details 

Bar Screen Observation Coarse type manual screen has been provided 



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

53 

Equipment Findings Details 

before the lift sump & lots of floating materials 
are passing through bar racks. 

Impact Larger particles not filtered out which creates 
problem in frequent choking of pumps. 

Recommendations Adequate size SS fine manual bar to be installed. 

Storage tank& 
neutralization tank 

Observation a) Mixing is not proper. 
b) Out of two submersible mixers, one mixer is 

under maintenance. 

Impact Settlement of suspended solids and un-uniform 
quality of effluent to the downstream treatment 
process during maintenance period. 

Recommendations Under maintenance mixer to be repaired & made 
operational. 

Oxidation tank 
 

Observation a) Air distribution& mixing not proper. 
b) DO meter installed near the entry point of 

oxidation tank. 

c) There is no Nutrient’s used for biological 
system. 

Impact a) Affect the healthy growth of biomass.  

Recommendations b) Working condition of air diffusers to be 
checked & if required new to be installed. 

c)  Location of the DO meter to be changed, 
preferably at the outlet point of oxidation 
tank. 

d) Urea/DAP dosing system to be provided. 

Sludge recirculation sump Observation Only One No. of sludge recirculation pump is 
provided. 

Impact It can hamper the biological system due to 
inadequate biomass in the aeration tank if there 
is break down of pump.  

Recommendations Standby sludge recirculation pumps to be 
provided. 

Sludge  
Management 

Observation Only one No. of sludge feed pump is provided. 

Impact  Can smoothen sludge management and 
handling. 

Recommendations Additional standby sludge feed pump to be 
provided. 

 

4.10.1 Issues discussed with client 

All the operational issues of existing ETP , problematic areas, action to be taken at each stage, 

importance of record keeping has been discussed in detailed with  top management and supporting 

staff of each section.    

1. Importance of mechanical screen at the inlet point. 

2. Importance of proper mixing instorage tank. 

3. Importance of location of online DO monitoring system for aerobic system. 



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

54 

4. Importance & requirement of additional sludge recirculation pump for aerobic system.  

5. Importance & Requirement of Nutrient dosing system for biological system. 

 

4.11 Factory Specific baseline key indicators 

Table 38: ETP effluent water characteristics 

Parameters UOM Baseline  
Condition 

 

Waste water parameters 
PH 
Temp 
Dissolved Oxygen 
Total Suspended Solids 
COD 
BOD 

 
 

Deg C 
mg/L 
mg/L 
mg/L 
mg/L 

 
 

9.0-10.3 
35 

2700-2930 
NA 

530-925 
174-300 

 

GHG reduction T/Y   

Investment Facilitated M BDT/USD 1.6 (20,513)  

Water & Energy Management System  Not available  

Production Process  Mechanical Chemical 
dispersion 

ETP functionality / Operation  Can be improved with 
suggested measures 

 

4.12 Summary of CP action with proposed investment (ETP section) 
Table 39: Summary of CP actions in ETP 

Present  
Set-up 

Observations during 
field Study & 

measurements 

Proposed Cleaner production 
action 

Proposed Investment or 
Costing 
( BDT) 

Bar screen Manual type coarse 
screen at inlet. 

Manual SS Fine bar screen to be 
provided. 

250,000/- 

Storage tank Submersible mixer 
under maintenance. 

Repaired/ replacement. 750,000/- 

Biological 
treatment  

There is No nutrient 
used. 
Only one sludge 
recirculation pump 
is running. There is 
no standby pump. 

Nutrient dosing system to be 
provided. 
Standby sludge recirculation pump 
to be provided. 
 

100,000/- 
 

300,000/- 
 
 

Sludge 
Management 

There is no standby 
pump. 
 

Standby pumps to be provided. 200,000/- 
 

 

Note: The above proposed investments are tentative and can be verified with PaCT TTBC. 

List of venders: 

1. Online pH & DO meter : Forbes Marshall/ E& H 



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

55 

2. Manual bar screen: Local 

3. Metering pumps: Asia LMI/ prominent/ positive metering ( India) 

4.13 Design details of ETP & Adequacy 
 
Table 40: Design Adequacy 

Sr. 
No. 

Unit/ Equipment’s Capacity/ specifications Adequacy for present load 

1 Manual screen Manual coarse bar screen Not adequate 

2 Lift sump 31.20 m3 Adequate 

3 Raw effluent pumps 3.1 kW (2 Nos.) Adequate 

4 Storage tank& Neutralization 
tank 

1400 m3 Adequate 

4 Mixers 5.9 kW (1No.), 2.5 KW 
(1No.) 

Adequate 

7 Neutralized effluent pump 3.1 KW (2 Nos.) Adequate 

8 Distribution chamber Volume included in 
oxidation tank 

----------- 

8 Oxidation tank 3457 m3 Adequate 

9 Air blower for oxidation tank 1090 m3/hr. ( 2w+1s) Adequate 

10 Lamella clarifier 237 m3 Adequate 

11 Sludge recirculation sump 33 m3 Adequate 

12 Sludge recirculation pumps 3.1 kW (1 Nos.) Additional pump required. 

13 Sludge thickener 78.6 m3 Adequate 

14 Thickened sludge pump ------ m3/hr. (1 No.) Additional pump required. 

15 Filter press 1000 x 1000 , 35 plates Adequate 

16 Dewatering poly dosing system 
Tank 
Pump 

 
2000 Lit 
8.0 LPH,1 No. 

 
 
Additional pump required. 

17 Acid dosing system 
Tank 
Pump 

 
3000 Lit. 
1 No. 

 
 
Additional pump required. 

18 De-coloring dosing system 
Tank 
Pump 

 
2000 Lit. 
1 No. 

 
 
Additional pump required. 

19 Antifoam dosing system 
Tank 
Pump 

 
1000 Lit. 
1 No. 

 
 
Additional pump required. 

20 Instruments Electromagnetic flower 
meter 
PH meter  
DO meter 

Adequate 
 
 

  



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

56 

5 Conclusions and Recommendations 
 

The study has helped successfully identify these areas and cleaner production actions which when 

implemented will help bring down  

a. The total GHG reduction of the unit is estimated at 38.1%. 

b. These measures have an estimated investment of 16.2 Million BDT and can yield a savings 

of 14.2 Million BDT. 

c. Energy cost reduction of 14.2 Million BDT, which is 25.1% of present energy bill. 

d. Investment for metering is estimated at 0.4 Million BDT. 

e. Water savings are about 4.3% of present consumption. 

f. Natural gas saving is about 47.8% of present consumption. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

57 

 

Annexure1 – Plant and Machinery Details 
Table 41: Machines & Equipment Details 

Sr. No Machine Capacity per batch Brand Model Quantity 

1 DYEING MECHINE 10 kg CANLAR H.T. TECH sof-H 1 

2 DYEING MECHINE 25 kg CANLAR H.T. TECH sof-H 1 

3 DYEING MECHINE 25 kg CANLAR H.T. TECH sof-H 1 

4 DYEING MECHINE 25 kg CANLAR H.T. TECH sof-H 1 

5 DYEING MECHINE 50 kg CANLAR H.T. TECH sof-H 1 

6 DYEING MECHINE 50 kg CANLAR H.T. TECH sof-H 1 

7 DYEING MECHINE 150 kg CANLAR H.T. TECH sof-H 1 

8 DYEING MECHINE 300 kg CANLAR H.T. TECH sof-H 1 

9 DYEING MECHINE 300 kg CANLAR H.T. TECH sof-H 1 

10 DYEING MECHINE 450 kg CANLAR H.T. TECH sof-H 1 

11 DYEING MECHINE 450 kg CANLAR H.T. TECH sof-H 1 

12 DYEING MECHINE 900 kg CANLAR H.T. TECH sof-H 1 

13 DYEING MECHINE 750 kg CANLAR H.T. TECH sof-H 1 

14 DYEING MECHINE 800 kg FONGS ECO-38-4T 1 

15 DYEING MECHINE 600 kg FONGS ECO-38-3T 1 

16 DYEING MECHINE 200 kg FONGS ECO-38-1T 1 

17 DYEING MECHINE 2400 kg TONG ZENG - 1 

18 DYEING MECHINE 1800 kg Brazoli - 1 

19 DYEING MECHINE 1800 kg Brazoli - 1 

20 DYEING MECHINE 1800 kg Brazoli - 1 

21 DYEING MECHINE 20 kg STARTEX - 1 

22 DYEING MECHINE 20 kg STARTEX - 1 

23 
Turning Machine 
(Color) 

- CANLAR 
 1 

24 Turning Machine 
(Grey) 

- CANLAR 
 1 

25 Slitting Machine - ALKAN - 1 

26 Slitting Machine - CORINO - 1 

27 
Squeezing 
Machine 

- CALATOR 142 1 

28 
OpenCompacting 
Machine 

- HAS - 1 

29 
Tubular 
Compacting 
Machine 

- TUBE TEX BM10188 1 

30 Santex Machine - ALKAN - 1 

31 Stenter Machine - BRUCNER - 1 

32 
Open Width 
Compactor 
Machine 

- LAFAR  KSA500 1 

33 
Open Width 
Compactor 

- HAS  - 1 



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

58 

Sr. No Machine Capacity per batch Brand Model Quantity 

Machine 

34 Tumble Dryer - Gold Dragon - 1 

35 
Soft Setting 
Machine 

- 
HSING 
CHENG 

- 1 

36 Sueding Machine - LAFAR CSM033-T 1 

37 Boiler 10 TPH MECHMAR AS2400/150 1 

38 Gas Generator 1030 kW CATERPILLAR - 2 

39 Diesel Generator 220 kW VOLVO GSW275V 1 

40 
Gas Generator 
Pump 

- SIGMA MEGA G 100-250 2 

41 Compressor 50 kW BOGE S-40-2 3 

42 Compressor 50 kW SANLION - 2 

43 Compressor 50 kW PARISE - 1 

44 Compressor 50 kW 
GARDNER 
DENVER 

VS 55 1 

45 Compressor 50 kW 
GARDNER 
DENVER 

ESM 55 1 

46 
Submersible 
Pump 

30 kW SIGMA - 2 

47 
Submersible 
Pump 

4 kW ZAEDA - 2 

48 
Water Treatment 
Plant Pump 

150 m3/hr SIGMA MEGA G 65-160 2 

49 Booster Pump 7.5 kW SIGMA DPVF 65-30 6 

50 Hot Water Pump - SIGMA  MEGA CH 50-200 1 

51 ETP Blower 37 kW ROBUSHI RBS 65/F-UNJ/A 3 

52 
Open Fabric 
Inspection 
Machine 

- OSHIMA OST-150-100 2 

53 
Tubular Fabric 
Inspection 
Machine 

- OZBILIM K1 2 

 

 

 

  



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

59 

Annexure2 – Process Flow Diagrams 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 
Figure 11: Process flow diagram of 100% cotton (dark) fabric dyeing 

Grey Fabric 

Scouring & Bleaching 

Peroxide Killing 

Neutralization 

Bio-Polishing 

Dyeing 

Neutralization 

Soaping 

Hot Wash 

Fixing 

Softening 

Dyed Fabric 



IRIS Fabrics Ltd.                                                 PaCT IN-depth CP Assessment Report 

60 

Annexure3 – Water Balance Diagrams 

 

 

Figure 12: Water balance diagram of IFL



IRIS Fabrics Ltd.                          PaCT IN-depth CP Assessment Report 

 
61 

 

Annexure4 -Waste water data from ETP 

 

Raw water, soft waterdata provided by IFL is summarized hereunder. 

Table 42: Rawwater& soft water data 

Month Unit Raw water Soft water 

Jan’15 m3 59,583 48,911 

Feb’15 m3 53,917 44,096 

Mar’15 m3 59,803 48,809 

Apr’15 m3 57,216 46,950 

May’15 m3 59,097 48,704 

Jun’15 m3 57,138 46,990 

Jul’15 m3 53,789 43,976 

Aug’15 m3 57,212 48,669 

Sep’15 m3 57,492 47,168 

Oct’15 m3 58,974 48,756 

Nov’15 m3 57,730 47,068 

Dec’15 m3 59,594 48,724 

Total (year) m3 691,545 568,821 

 

Annexure5 – ETP design details 
Table 43: ETP design details 

Sr. No Particular Details Unit 

1 Chemical used in the process  
H2SO4, Poly electrolyte, Urea, DAP, 

Decolorant 

2 Total Industrial water demand 2305 m3/day 

3 Waste water generated from various section  1850 m3/day 

3a  Peak flow and duration - m3/day 

3b  Lean flow & duration - m3/day 

3c Avg. flow 77 m3/hr 

4 Domestic waste water  0 m3/day 

5 Total waste water  1850 m3/day 

6 Raw waste water characteristics   

  PH 10.29  

  Color -  

  Temperature - Deg. 

  Oil & Grease - mg/lit 

  Suspended solids - mg/lit 

  Dissolved solids 2700 mg/lit 

  COD 925 mg/lit 

  BOD 300 mg/lit 

7 Treated waste water characteristics     

  PH 8.12   

  Color -   



IRIS Fabrics Ltd.                          PaCT IN-depth CP Assessment Report 

 
62 

Sr. No Particular Details Unit 

  Temperature - Deg. 

  Suspended solids 22 mg/lit 

  Dissolved solids 1509 mg/lit 

  COD 22 mg/lit 

  BOD5 7 mg/lit 

  Effluent treatment plant capacity 1,600 m3/day 

  Sewage treatment No 

8 Effluent Treatment scheme Adapted   

8a Physical Separation   

  Screen ( Yes/No) Yes 

  Type Bar screen (Mechanical) 

8b Equalization  

  Tank Capacity ( Size) - m3 

  Type of mixing Mechanical diffuser 

 Mixer 5.9+2.5 kW 

 Primary Treatment   

 Flash mixer ( Yes/No) Yes 

 Capacity/ Size(2000x2000x2000mm) - m3 

 Flocculation tank  ( Yes/No) No 

 Capacity/ Size(3200x3200x3200mm) - m3 

 
Primary Clarifier/ plan settling/tube 
settler/Lamella settler  

 Capacity - m3 

 Size -  

8d Chemical used      

 H2SO4 240 kg/day 

 Decolorant 104 kg/day 

 Urea/DAP Not regularly  

 Poly Not regularly kg/day 

 Type of feeding ( Manual/ Pumping) Pumping 

8e pH Correction facility ( yes/No) Yes 

 Capacity - m3 

 Chemical used  240 kg/day 

 Type of feeding ( Manual/ Pumping) Pumping 

9 Biological Treatment (Yes/No.) Yes 

9a Type of system     

 Conventional/ MBBR/ Other  Bio-chemical   

 Feed pump Capacity  - m3/hr 

 Size / Capacity  m3 

 Performance of aeration system Diffused aeration  

 Blower capacity/Installed power 37 kW (3 units) 

9b Secondary settling tank Yes 

 Clarifier/ plain settling/ tube settler Clarifier 

 Size   - 

 Capacity  - m3/hr 



IRIS Fabrics Ltd.                          PaCT IN-depth CP Assessment Report 

 
63 

Sr. No Particular Details Unit 

 Recirculation Pumps  - m3/hr  

9c Chlorine contact tank (Yes/No) No   

 Capacity/Size - m3 

9d sludge pit No   

9e Sludge Thickener Yes   

10 Tertiary system (Yes/No) No 

 Capacity - m3/hr 

 Units involved - 

 Capacity/size -  

 Utility point - 

11 Sludge Management No 

 
 Type ( Sludge drying beds/Mech. De-
watering system) - 

 Capacity/ size  - m3/hr 

 Chemicals used for dewatering - 

 Chemical Consumption - kg/day 

 

Annexure6 – Energy Consumption Details 
Table 44: Energy Consumption 

Month NG Heat (m3) NG Power (m3) CNG Power (m3) 
Electrical Grid 

(kWh) 

Jan’15 283,040 128,476 7,699 217,565 

Feb’15 232,036 100,999 6,152 146,545 

Mar’15 260,681 116,227 13,127 207,760 

Apr’15 276,652 131,031 21,262 100,700 

May’15 281,280 133,445 27,225 212,530 

Jun’15 284,186 102,636 34,278 125,875 

Jul’15 312,358 148,364 26,378 106,530 

Aug’15 237,531 112,132 37,468 155,025 

Sep’15 233,137 103,535 31,460 95,135 

Oct’15 246,217 131,099 36,858 144,425 

Nov’15 306,292 157,688 48,448 100,700 

Dec’15 276,639 139,528 30,705 153,170 

Total (year) 3,230,050 1,505,160 321,060 1,765,960 

 

 

 



IRIS Fabrics Ltd.                                                                        

 

 

Annexure8 – Compressed air distribution schematic

 

 

 

 

 

 

 

                                                                      PaCT IN-depth CP Assessment Report 

Compressed air distribution schematic 

Figure 13: Compressed air distribution schematic 

64 

 



IRIS Fabrics Ltd.                                      PaCT IN-depth CP Assessment Report 

 
65 

Annexure9- Dyeing Bulk production recipe sheet 

 

 

 

  



IRIS Fabrics Ltd.                                      PaCT IN-depth CP Assessment Report 

 
66 

  



IRIS Fabrics Ltd.                                      PaCT IN-depth CP Assessment Report 

 
67 

  



IRIS Fabrics Ltd.                                      PaCT IN-depth CP Assessment Report 

 
68 

Annexure10 –Photographs for baseline condition 

 

 

 

 

 

 

 

 



IRIS Fabrics Ltd.                                      PaCT IN-depth CP Assessment Report 

 
69 

 

 

 

 


	Executive Summary 
	/ 
	1 Introduction 
	1.1 Objective 
	1.2 Scope of work 
	1.3 Methodology 
	1.4 In depth cleaner production assessment in IRIS Fabrics Ltd. 

	2 Energy & Utility 
	2.1 Utility Mapping 
	2.2 NG Consuming Equipments 
	2.3 Thermal Energy 
	2.4 Observations & Recommendations – Thermal Energy 
	2.5 Electrical Energy 
	2.6 Compressed Air System 
	2.7 Action plan for CP Measures – Electrical & Thermal Utilities 
	2.7.1 CP measure no 1: Heat recovery from boiler flue gas by installing economizer 
	2.7.2 CP measure no 2: Installation of exhaust gas boiler (EGB) 
	2.7.3 CP measure no 3: Heat recovery from gas engine jacket water for hot water application 
	2.7.4 CP measure no 4: Pressure reduction in air compressors by arresting leakages 
	2.7.5 CP measure no 5: Replacement of existing submersible pumps by energy efficient pump 
	2.7.6 CP measure no 3: Oxygen tuning of Boiler 
	2.7.7 CP measure no 7: Energy Efficient Lighting System 

	2.8 Summary of CP measures in Utility area 
	2.8.1 Electrical energy consumption areas 
	2.8.2 Thermal energy consumption areas 


	3 Unit & Process details 
	3.1 Introduction 
	3.2 Raw material and finished products 
	3.3 Manufacturing process description – Dyeing, Washing and finishing 
	Factory specific Baseline Key Indicators 
	3.4 Wet Processing section CP measures action plan 
	3.4.1 CP measures no 1: 
	3.4.2 CP measures no 2:  Recovery of water from Corino Slitting machines 
	3.4.3 CP measures no 3: Reducing moisture in fabric before drying on Stenter machines 

	3.5 Water & Watertreatment Scenario 
	3.5.1 Water and WTP (Water Treatment Plant) - Installation 
	3.5.2 Water generation, distribution – Consumption 


	4 Effluent Treatment Plant (ETP) 
	4.1 ETP design detail 
	4.2 Inlet and outlet effluent quantity and quality test certificate records 
	4.3 Metering facility for effluent inlet and outlet 
	4.4 Metering facility at other location 
	4.5 Segregation of effluent steam 
	4.6 Sewage generation &treatment facility 
	4.7 Chemicals dosing practices in ETP 
	4.8 Recovery of Salt and Reuse of water 
	4.9 Disposal of sludge and hazardous chemicals 
	4.10 Critical findings and recommendations 
	4.10.1 Issues discussed with client 

	4.11 Factory Specific baseline key indicators 
	4.12 Summary of CP action with proposed investment (ETP section) 
	4.13 Design details of ETP & Adequacy 

	5 Conclusions and Recommendations 
	Annexure1 – Plant and Machinery Details 
	   
	Annexure2 – Process Flow Diagrams 
	Annexure3 – Water Balance Diagrams 
	Annexure4 -Waste water data from ETP 
	Annexure5 – ETP design details 
	Annexure6 – Energy Consumption Details 
	Annexure8 – Compressed air distribution schematic 
	Annexure9- Dyeing Bulk production recipe sheet 
	  
	Annexure10 –Photographs for baseline condition 


